FCC Part 15.247 DA 00-705_Test Report

1.20 dB Bandwidth

Test Mode Test Channel EBW[MHZ] Limit{MHZz] Verdict
DH1 2402 0.8292 PASS
DH1 2441 0.8242 PASS
DH1 2480 0.8282 PASS
2DH1 2402 1.127 PASS
2DH1 2441 1.145 PASS
2DH1 2480 1.119 PASS
3DH1 2402 1.115 PASS
3DH1 2441 1.120 PASS
3DH1 2480 1.112 PASS
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20 dB Bandwidth_DH1_2402

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0Q  AC

1 SENSEPULSE ALIGN AUTO 11:08:01 AMOct 20, 2017
Icenter Freq 2.402000000 GHz Center Freq: 2402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
#IFGain:Low #Atten: 30 dB Radie Device: BTS
Mkr1 2.40184 GHz
Ref Offset 0.7 dB
1Lo dBdiv Ref 20.00 dBm 3.5552 dBm
og
100 .1 Center Freq||
oo g g — 2.402000000 GHz
-10.0 ™
200 ,,f\_,,/'—/ .
T~ ~
-30.0 -
R R v “\mw
500
500
700
Center 2.402 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133ms 200,000 kHz
Auto Man
Qccupied Bandwidth Total Power 9.91 dBm
856.40 kHz Freqoftse
Transmit Freq Error 6.272 kHz OBW Power 99.00 % OHz
x dB Bandwidth 829.2 kHz x dB -20.00 dB
MSG STATUS

20 dB Bandwidth_DH1_2441

Agilent Spectrum Analyzer - Occupied BW
i RL RF So08 AC

{ SENSE:PULSE ALIGH AUTO 11:09:554M0ct 20,2017 [ |
Icenter Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 11
¥IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.44084 GHz
Ref Offset0.7 dB
10cBiay ___Ref 20.00 dBm 3.4274 dBm
og
100 21 CenterFreq||
0.00 Ny o e 2.441000000 GHz
-10.0
200 + “/J ]
0.0 ad %“\
400 o o \'\
N v
-50.0
-60.0
-70.0
Center 2.441 GHz Span 2 MHz CF Step
Res BW 30 kHz #VEBW 100 kHz Sweep 2.133ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 9.78 dBm
846.84 kHz Freqoftse
Transmit Freq Error 6,389 kHz OBW Power 99.00 % OHz
x dB Bandwidth 824.2 kHz x dB -20.00 dB
MSG STATUS
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Agilent Spectrum Analyzer - Occupied BW
i RL

20 dB Bandwidth_DH1_2480

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0Q  AC

1 RF 09 AC SENSE:PULSE ALIGN AUTO 1iil4lamoct20, 207 [ |
ICenter Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:>1/1
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.47984 GHz
Ref Offset 0.7 dB
10dBidiv  Ref 20.00 dBm 2.7573 dBm
og
100 ’1 Center Freq||
0.00 f\\f_\/w 2.480000000 GHz
100
-20.0 i /‘P/w V\H’\"*\
300 ”’ﬂ/v M
400 | V \./v/_l V\—L“
500
500
700
Center 2.48 GHz Span 2 MHz CF St
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 200,000 ki
Auto Man
Occupied Bandwidth Total Power 8.96 dBm
855.17 kHz Freqoftset
Transmit Freq Error -3.409 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 828.2 kHz x dB -20.00 dB
M3G STATUS

20 dB Bandwidth_2DH1_2402

1 SENSEPULSE ALIGN AUTO 11:13:46 4MOct 20, 2017
Icenter Freq 2.402000000 GHz Center Freq: 2402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Held:»111
#IFGain:Low #Atten: 30 dB Radie Device: BTS
Mkr1 2.402126 GHz
Ref Offset 0.7 dB
1Lo dBldiv Ref 20.00 dBm 0.78048 dBm
ogd
100 1 Center Freq||
0.00 2.402000000 GHz
-10.0 Mw v\
_ r'\\r/“\f\/ \F""'\,.ﬂ""»/
-30.0 ’Jr \\
-40.0 V\‘W'\-\ 7 ,[/ \..\\
500 S
-50.0
-70.0
Center 2.402 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 8.58 dBm
1.0724 MHz Freqoffse
Transmit Freq Error 9.212 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.127 MHz x dB -20.00 dB
MSG STATUS
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Agilent Spectrum Analyzer - Occupied BW
i RL RF

20 dB Bandwidth_2DH1_2441

M3G

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0Q  AC

{ S0n  AC SENSE:PULSE] ALIGNAUTO 1LlG0LAMOct 20,2007 [ |
ICenter Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.441126 GHz
Ref Offset 0.7 dB
10dBidiv  Ref 20.00 dBm 0.90507 dBm
og
100 ,1 Center Freq||
0.00 2.441000000 GH
-10.0 Mw V\ i
. "“\,,f—\/ﬂ,/ S \»\m
-30.0 //ﬂ \\_\\
-40.0
N
o M’\\N\j L',/WN
-60.0
-70.0
Center 2.441 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 8.58 dBm
1.0711 MHz Freqoftset
Transmit Freq Error -10.203 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.145 MHz x dB -20.00 dB

STATUS

20 dB Bandwidth_2DH1_2480

{ SENSE:PULSE] ALIGN AUTO 11753080t 20,2017 0 |
Icenter Freq 2.480000000 GHz Center Freq: 2480000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
#IFGain:Low #Atten: 30 dB Radie Device: BTS
Mkr1 2.480126 GHz
Ref Offset 0.7 dB
10a3ian ___Ref 20.00 dBm 0.44337 dBm
og
100 ’1 Center Freq||
o.oo 2.480000000 GHz
100 A I i \/\\»\.\m 5
200 v Vf I
A
-30.0
-40.0 f—/ ‘u\'\,\ \\/
-50.0
-50.0
-70.0
Center 2.48 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 7.98 dBm
1.0729 MHz Freqoffse
Transmit Freq Error -9.616 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.119 MHz x dB -20.00 dB
MSG STATUS
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Agilent Spectrum Analyzer - Occupied BW
i RL

20 dB Bandwidth_3DH1_2402

M3G

Agilent Spectrum Analyzer - Occupied BW

STATUS

20 dB Bandwidth_3DH1_2441

{ RF S0n  AC SENSE:PULSE] ALIGNAUTO 1L1e2gaMoct20,2007 [ |
ICenter Freq 2.402000000 GHz Center Freq: 2.402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.402 GHz
Ref Offset 0.7 dB
10 dB/div Ref 20.00 dBm 0.90287 dBm
og
100 &1 Center Freq||
0.oo N\/ A 2.402000000 GHz
-10.0 “{ﬁ‘«f\m_w\/" —/-\\
Bl
300 /—’“’ \_\’\
400 7 N
-50.0 “\u/"v
500
700
Center 2.402 GHz Span 2 MHz CF Step
Res BW 30 kHz #/BW 100 kHz Sweep 2.133 ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 8.41 dBm
1.0697 MHz Freqoftset
Transmit Freq Error -1.600 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.115 MHz x dB -20.00 dB

i RL RF S0g AC SENSEPULSE ALIGHN AUTO 11:21:22 AM Oct 20, 2017
Icenter Freq 2.441000000 GHz Center Freq: 2441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.441 GHz
Ref Dffset0.7 dB
10dBidiv  Ref 20.00 dBm 1.0103 dBm
Log l
100 ’1 Center Freq||
0.00 2.441000000 GH
oo A | e z
. o
200 v - \—\“"\ﬂ
300 /f" \,\\\
-40.0 —y
N
500 [ Vel
-60.0
-70.0
Center 2.441 GHz Span 2 MHz CF st
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 200000 Kon
Auto Man
Occupied Bandwidth Total Power 8.25 dBm
1.0717 MHz —
Transmit Freq Error 730 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.120 MHz x dB -20.00 dB
MSG STATUS
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Agilent Spectrum Analyzer - Occupied BW

20 dB Bandwidth_3DH1_2480

SEMSEPULEE] ALIGN AUTO 1122059 AMOCt 20, 2017

RL RF S0 AC

M3G

x dB Bandwidth 1.112 MHz x dB -20.00 dB

STATUS

||enter Freq 2.480000000 GHz Center Freq: 2480000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:>1/1
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.48 GHz
Ref Offset 0.7 dB
10dBidy___Ref 20.00 dBm 0.54409 dBm
og
10,0 | 1 Center Freq||
0.00 2.480000000 GHz
s NN
-20.0 ,/ mw "/\\
0.0 /'-’ \_\
400 o I~ =
-50.0 A J‘N
-50.0
-70.0
Center 2.48 GHz Span 2 MHz CF Step
Res BW 30 kHz #/BW 100 kHz Sweep 2.133 ms 200.000 kHz
Aut M
Occupied Bandwidth Total Power 7.74 dBm — o
1.0694 MHz Freq Offset
Transmit Freq Error -1.646 kHz OBW Power 99.00 % OHz
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2.0ccupied Bandwidth

Test Mode Test Channel OBW[MHZz] Limit(MHZz] Verdict
3.Conducted Peak Output Power

Test Mode Test Channel Power[dBm] Limit[dBm] Verdict
DH1 2402 3.813 30 PASS
DH1 2441 3.646 30 PASS
DH1 2480 2.930 30 PASS
2DH1 2402 2.633 30 PASS
2DH1 2441 2.617 30 PASS
2DH1 2480 2.035 30 PASS
3DH1 2402 2.303 30 PASS
3DH1 2441 2.316 30 PASS
3DH1 2480 2.018 30 PASS
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Conducted Peak Output Power_DH1 2402

Agilent Spectrum Analyzer - Swept SA

i RL RF S0%  AC SEMEEPULSE ALIGHN AUTO 1108:23 AMOCt 20, 2017
ICenter Freq 2.402000000 GHz | Avg Type: Log-Pur WAE[la3as5e |  Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
[FGainLow  #Atten:30 dB verfP FEFFP
et Offect07 dB Mkr1 2.401 974 375 GHZ|| ~ AutoTune
10 dBidiv  Ref 20.00 dBm 3.813 dBm
Log
Center Freq
00 1 2.402000000 GHz
0m S E——
I StartFreq
100 2.399500000 GHz
e Stop Freq
2.404500000 GHz
-30.0
400 CF Step
' 500,000 kHz
Auto Man
-50.0
00 Freq Offset
0 Hz
-70.0
Center 2.402000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Conducted Peak Output Power_DH1_ 2441
Agilent Spectrum Analyzer - Swept SA
i RL RF S0%  AC SEMEEPULSE ALIGHN AUTO 11:10:20 AMOct 20, 2017
ICenter Freq 2.441000000 GHz | Avg Type: Log-Pur WAE[la3as5e |  Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
[FGainLow  #Atten:30 dB verfP FEFFP
et Offect07 dB Mkr1 2.440 935 000 GHZ|| ~ AutoTune
10 dBidiv  Ref 20.00 dBm 3.646 dBm
Log
Center Freq
0.0 .1 2.441000000 GHz
000 e E——
] I StartFreq
100 2.438500000 GHz
=0 Stop Freq
2.443500000 GHz
-300
400 CF Step
' 500.000 kHz
Auto Man
-500
D Freq Offset
0Hz
-70.0
Center 2441000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

M3G STATUS




FCC Part 15.247 DA 00-705_Test Report

Agilent Spectrum Analyzer - Swept SA

Conducted Peak Output Power_DH1 2480

i RL RF o0& AC SEMEEPULSE ALIGHN AUTO 11:12:04 AMOct 20, 2017
ICenter Freq 2.480000000 GHz Avg Type: Log-Pur MACE[122455| | reduency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10 TYPE| M ekt
IFGain:Low #atten: 30 dB verfP PP PP P
et Offect07 dB Mkr1 2.479 850 625 GHZ|| ~ AutoTune
10 aBidiv  Ref 20.00 dBm 2.930 dBm
Log
Center Freq
0o ’1 2.430000000 GHz
0.00 =SS Em———
"] B StartFreq
100 2477500000 GHz
e Stop Freq
2482500000 GHz
-30.0
00 CF Step
' 500,000 kHz
Auto Man
-50.0
00 Freq Offset
' 0Hz
-70.0
Center 2.480000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Conducted Peak Output Power_2DH1 2402
Agilent Spectrum Analyzer - Swept SA
i RL RF S0%  AC SEMEEPULSE ALIGHN AUTO 11:14:08 AMOCt 20, 2017
ICenter Freq 2.402000000 GHz | Avg Type: Log-Pur mAE[la3as5e |  Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
IFGainLow  #Atten: 30 dB verfP PPPPP
et Offect07 dB Mkr1 2.401 883 125 GHZ|| ~ AutoTune
10 dBidiv  Ref 20.00 dBm 2.633 dBm
Log
Center Freq
0.0 ’1 2.402000000 GHz
0.00 T e
| [ StartFreq
100 2,399500000 GHz
=0 Stop Freq
2.404500000 GHz
-300
400 CF Step
' 500.000 kHz
Auto Man
-500
D Freq Offset
' 0Hz
-70.0
Center 2.402000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

M3G

STATUS
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Agilent Spectrum Analyzer - Swept SA

Conducted Peak Output Power_2DH1 2441

i RL RF o0& AC SEMEEPULSE ALIGHN AUTO 11116:25 AMOCt 20, 2017
ICenter Freq 2.441000000 GHz Avg Type: Log-Pur MACE[122455| | reduency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10 TYPE| M ekt
IFGain:Low #Atten: 30 dB verfP PPPPP
et Offect07 dB Mkr1 2.441 001 250 GHZ|| ~ AutoTune
10 aBidiv  Ref 20.00 dBm 2.617 dBm
Log
Center Freq
0o 1 2.441000000 GHz
0.oo e [y

e ] StartFreq
100 2.438500000 GHz
e Stop Freq

2.443500000 GHz
-30.0
400 CF Step
' 500.000 kHz
Auto Man
-50.0
00 Freq Offset
0 Hz
=700
Center 2.441000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Conducted Peak Output Power_2DH1 2480
Agilent Spectrum Analyzer - Swept SA
i RL RF S0%  AC SEMEEPULSE ALIGHN AUTO 111752 AMOCt 20, 2017
ICenter Freq 2.480000000 GHz | Avg Type: Log-Pur mAE[la3ase |  Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
[FGainLow  #Atten:30 dB verfP FEFFP
et Offect07 dB Mkr1 2.479 989 375 GHZ|| ~ AutoTune
10 dBidiv  Ref 20.00 dBm 2.035dBm
Log
Center Freq
oo ] 2.480000000 GHz
0.00 p—— R ]

] I StartFreq
0D 2.477500000 GHz
=0 Stop Freq

2.482500000 GHz
-30.0
400 CF Step
' 500.000 kHz
Auto Man
-50.0
D Freq Offset
0Hz
-70.0
Center 2.480000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

M3G

STATUS
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Agilent Spectrum Analyzer - Swept SA

Conducted Peak Output Power_3DH1 2402

i RL RF o0& AC SEMEEPULSE ALIGHN AUTO 111153 AMOCt 20, 2017
ICenter Freq 2.402000000 GHz Avg Type: Log-Pur MACE[123455| | reduency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10 TYPE| M ekt
IFGain:Low #atten: 30 dB verfP PP PP P
Auto Tune
ef Offest 07 dB Mkr1 2.401 836 250 GHz
10 aBidiv  Ref 20.00 dBm 2.303 dBm
Log
Center Freq
00 ] 2.402000000 GHz
0.00 e ———s ——]
o I StartFreq
00 2.399500000 GHz
e Stop Freq
2.404500000 GHz
-300
400 CF Step
) 500.000 kHz|
Auto Man
500
00 Freq Offset
0Hz
700
Center 2.402000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Conducted Peak Output Power_3DH1 2441
Agilent Spectrum Analyzer - Swept SA
i RL RF S0%  AC SEMEEPULSE ALIGHN AUTO 112144 AMOCt 20, 2017
ICenter Freq 2.441000000 GHz | Avg Type: Log-Pur WAE[l23as5e | Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
IFGainLow  #Atten: 30 dB verfP PPPPP
Auto Tune
Cef Offst 07 dB Mkr1 2.440 951 250 GHZ
10dBiilv  Ref 20,00 dBm 2.316 dBm
Log
Center Freq
o ’1 2.441000000 GHz,
0.00 et —]
] [ StartFreq
100 2.438500000 GHz
=0 Stop Freq
2.443500000 GHz,
300
400 CF Step
) 500.000 kHz
Auto Man
500
D Freq Offset
0Hz
700
Center 2.441000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

M3G

STATUS
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Conducted Peak Output Power_3DH1 2480

Agilent Spectrum Analyzer - Swept SA
| RL RF o0& AC SEMEEPULSE ALIGHN AUTO 112321 AMOCt 20, 2017

|ICenter Freq 2.480000000 GHz Avg Type: Log-Pwr TRECE[12345 6 Frequency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10 TYPE| 1M ekt
IFGain:Low #Atten: 30 dB perfP PPP PR
Ref Offset0.7 dB Mkr1 2.479 885 000 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 2.018 dBm
Log
Center Freq
0o ] 2.480000000 GHz
0.00 SE S ———
s ] StartFreq
100 2.477500000 GHz
0 StopFreq
2.482500000 GHz
-30.0
-40.0 CF Step
) 500.000 kHz|
Auto Man
500
500 Freq Offset
0 Hz
700
Center 2.480000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VEW 8.0 MHz Sweep 1.067 ms (8001 pts)

M3G STATUS
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4.Carrier Frequency Separation

Test Mode Test Channel ResultfMHz] LimitiMHZz] Verdict
DH1 2402 0.946 0.6873 PASS
DH1 2441 1.158 0.6893 PASS
DH1 2480 0.98 0.6893 PASS

2DH1 2402 0.894 0.8606 PASS
2DH1 2441 1.016 0.8600 PASS
2DH1 2480 1.322 0.8753 PASS
3DH1 2402 0.982 0.8700 PASS
3DH1 2441 0.98 0.8620 PASS
3DH1 2480 1.016 0.8626 PASS
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Carrier Frequency Separation_DH1 2402

Agilent Spectrum Analyzer - Swept SA

i FRL RF S0 AC SEMSEPULSE ALIGH AUTO 10:11:40 AMOct 22, 2017
|Center Freq 2.402500000 GHz RAvg Type: RMS TacE[l23ase |  Freauency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TPE M Wiro'r'ohtohis-
IFGain:Low  #Atten: 30 dB CeT|P PP PP E
Ref Dffset0.7 dB AMKkr1 946 kHz AdtoTune
10dBiciy_Ref 20.00 dBm 0.007 dB
|
100 142 CenterFre
0.00 el W"’!—“""ww 2.402500000 GH(:
o i | N '
-10.0 v P, s ]
[ e e
0 StartFreq
300 2401500000 GHz
-40.0
500
00 Stop Freq
2.403500000 GHz
700
Start 2.401500 GHz Stop 2.403500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MER| MODE TRC SCL FUNCTIOM FUMCTION WIDTH FUMCTIOM WALUE m Man
m--———
i F | | 2402050GHz[  2380dBm| [ [ ]
&) | (O A I Freq Offset
‘W
|
7
s Il
oIl
o
1 I I B

10:11 AM

ALIGH AUTO 101235 AMOct 22, 2017

|[Center Freq 2.441500000 GHz ' #Avg Type: RMS WaE[{23e5e| reduency
PNO: Wide —»— 1rig: Free Run Avg|Hold:>10M10 TPE M Wiro'r'ohtohis-
IFGain:Low  #Atten: 30 dB CeT|P PP PP E
e Ofeot07 d AMKr1 1.158 MHz Auto Tune
10 gBIdiv Ref 20.00 dBm 0.636 dB
100 y ’1A2 CenterFreq
o — Aol ] e R Ky 2441600000 GHz
-10.0 Vol bineur, . A |
[ R ey e |
e StartFreq
0o 2.440500000 GHz
-400
-50
- Stop Freq
. 2.442500000 GHz
Start 2.440500 GHz Stop 2.442500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
Auto Man

MKR MODE| TRC) SCL FUNCTION FUMCTION WIDTH FUMCTIOM YaLUE

| A2 [ [ f (A 1.158 MHz| (A’ 0 63a [ | ]
2,440 996 GHz 2326dBm| [ [ ]
I R A

~

Freq Offset
0 Hz

S OLO~D AWM
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Carrier Frequency Separation_DH1 2480

Agilent Spectrum Analyzer Swepl SA
il RL 508 SEMSE:PLLSE ALIGN AUTO 10:13:18 AMOct 22, 2017

ICenter Freq 2 479500000 GHz #Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Wide —»— 1'ig: Free Run Avg[Hold: 10/10 TrPE |11 okt
IFGain:iLow  #Atten: 30 dB verPPPPPP
Ref Offset 0.7 dB AMkr1 980 kHz AdtoTune
10dBiciv_Ref 20.00 dBm 0.393 dB
100 142 CenterFreq
0.0 o y,,ﬁ__mw..\\’ﬁ\ ,f’“'m ——.ﬁ-!w\\ 2.479500000 GHz
100 W’mﬂ_ﬁr MM{ ] “'\--—m |
0 StartFreq
=500 2.478500000 GHz
-40.0
50
@ Stop Freq
2.480500000 GHz
-70
Start 2.478500 GHz Stop 2480500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MER| MODE TRC SCL FUNCTIOM FUMCTION WIDTH FUMCTIOM WALUE m Man
EI--_——
i F |
3 - _— Freq Offset
1
¢ Il
7
s I
o
o
1 L |

il RL S0Q SEMSE:PULEE] ALIGH AUTO 101733 AMOct 22, 2017

|Center Freq 2 402500000 GHz #Avg Type: RMS TACE[lz3456 Frequency
PNO: Wide —»— T1rig: Free Run Avg[Hold: 10110 THPE M Wb
IFGain:Low #Atten: 30 dB pETPPPPPF

Auto Tune
Ref Offset0.7 dB AMkr1 894 kHz
10 gBIdiv Ref 20.00 dBm -0.295 dB
|
o4 N ’1A2 CenterFreq
] emm—a ~e R S g A || 2402500000 GHz
-10.0 ]
e StartFreq
08 2.401500000 GHz
-40.0
500
@0 Stop Freq
, 2.403500000 GHz
Start 2.401500 GHz Stop 2.403500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
Auto Man

MKR MODE| TRC) SCL FUNCTION FUMCTION WIDTH FUMCTIOM YaLUE

| m-- 894 kHz o 2608/ [ [ ]
2,402 138 GHz 0746dBm| [ [ ]
I R A

~

Freq Offset
0 Hz

OO~ LN
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Carrier Frequency Separation_2DH1 2441

lgﬁent Spectrum Analyzer Swepl SA

il RL 508 ALIGH AUTO 10019023 AMOct 22, 2017

|Center Freq 2 441500000 GHz #Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Wide —»— 1'ig: Free Run Avg|Held: 10/10 THRE M it
IFGain:Low #Atten: 30 dB cerfP PPPPP
Ref Offsot 07 dB AMKr1 1.016 MHZ Auto Tune
10 gBIdiv Ref 20.00 dBm 0.473 dB
e W 1A2 CenterFreq
Rl [PRUR o e P 1 | AUy SR SNV ISV P A oL RV SN 2.441500000 GHz
-0
o StartFreq
= 2.440500000 GHz
400
A
0 Stop Freq
2.442500000 GHz
70
Start 2.440500 GHz Stop 2.442500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKF| MODE TRC SCL FUNCTION | FUNCTIONwIDTH FNCTONVALDE o [Rute Man
EI--_——
_— Freq Offset
0 Hz

—‘ot.ooo-lmm.h.mm

10:19 AM

S0Q

ALIGH AUTO 1020031 AMOct 22, 2017

|Center Freq 2 479500000 GHz #Avg Type: RMS TacE[l23ase |  Freauency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TPE M Wiro'r'ohtohis-
IFGainLow  #Atten: 30 dB perfP PPP PP
o Offect07 dB AMKr1 1.322 MHz][ ~ AutoTune
10 dBiciv_Ref 20.00 dBm -0.220 dB
100 v .162 CenterFreq
?DDE SRS v = e S R L et p— 2.479500000 GHz
e StartFreq
08 2.478500000 GHz
-40.0
500
@0 Stop Freq
. 2.480500000 GHz
Start 2.478500 GHz Stop 2.480500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR| MODE TRC SCL FUNCTION FUMCTION WIDTH FUMCTIOM WALUE & m Man
m--———
[ 2478842GHz|  1189dBm[ [ | ]
- T Freq Offset
0 Hz

OO~ LN
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Carrier Frequency Separation_3DH1 2402

lgﬁent Spectrum Analyzer Swepl SA

il RL 508 ALIGH AUTO 102713 AMOct 22, 2017

|Center Freq 2 402500000 GHz #Avg Type: RMS TAE[L 23456 Frequency
PNO: Wide —»— 1'ig: Free Run Avg[Hold: 10/10 TrPE |11 okt
IFGain:Low  #Atten: 30 dB cer|P PRP PP
Ref Offset 0.7 dB AMkr1 982 kHz AutoTune
10 gBIdiv Ref 20.00 dBm 0.168 dB
100 y ,jm Center Freq
0.00 PPt b i h - v e g s St ]| 2402500000 GHz
00
e StartFreq
08 2.401500000 GHz
400
0
0 Stop Freq
2.403500000 GHz
70
Start 2.401500 GHz Stop 2.403500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
MER| MODE TRC SCL FUNCTIOM FUMCTION WIDTH FUMCTIOM WALUE m Man
m--———
_— FreqOffset
0 Hz

—‘ot.ooo-lmm.h.mm

S0Q

ALIGH AUTO 103138 AMOct 22, 2017

|Center Freq 2 441500000 GHz #Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Wide —»— 1rig: Free Run Avg|Held: 10/10 THPE (M it
IFGain:Low #Atten: 30 dB ceTfP FRPFRP
Ref Offset0.7 dB AMKkr1 980 kHz Auto Tune
10 gBIdiv Ref 20.00 dBm -0.209 dB
1 ¥ 142 CenterFreq
0.00 W""Mww Lo \&WWWMW Vi e \r‘L\J_\l"‘—'--ﬂ-""'"W 2.441500000 GHz
-10.0
. StartFreq
e 2.440500000 GHz
-400
-50.0
50 Stop Freq
- 2.442500000 GHz
Start 2.440500 GHz Stop 2.442500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
MKF| MODE TRC SCL FUNCTION | FUNCTIONWIDTH FNCTIONVALLE & [Rue Man
m--———
| 2441166GHz|  16884dBm| | | ]
I I B Freq Offset
0 Hz

OO~ LN
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Carrier Frequency Separation_3DH1 2480

Agilent Spectrum Analyzer - Swepl SA
il RL RF 508 SEMSE:PLLSE ALIGN AUTO 10:33113 AMOct 22, 2017

|Center Freq 2. 479500000 GHz | #Avg Type: RMS TECE[L 234586 Frequency
PNO: Wide —— 1'g:Free Run Avg[Hold: 10/10 TYPE |\ ke
IFGain:Low #Atten: 30 dB cerF PPPRP
Ref Offset0.7 dB AMkr1 1.016 MHzZ Auto Tune
Eggsidiv Ref 20.00 dBm 0.057 dB
. W ,1A2 CenterFreq
o "] AR u\w-—«mm Wmmw AW RS Wt M*»—W 2.479500000 GHz
-10.0 | R

-200

StartFreq
300 2.478500000 GHz
-400
50

Stop Freq

-60

- 2.480500000 GHz

Start 2478500 GHz Stop 2.480500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
Auto Man

MKR MODE| TRC) SCL FUNCTION FUMCTION WIDTH FUMCTIOM WaLUE &

| m-- 1.016 MHz| (A 0 057 dB _—_
2.479 150 GHz 1052dBm[ |
]

FreqOffset
0Hz

—‘ot.ooo-lmm.h.mm
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5.Dwell Time

Test

Test

Burst

Total

Mode Channel Width[ms/hop/ch] Hops[hop*ch] e L) | Vereies
DH5 2402 2.87 106.7 0.306 04 PASS
DH5 2441 2.87 106.7 0.306 0.4 PASS
DH5 2480 2.87 106.7 0.306 04 PASS
2DH5 2402 2.88 106.7 0.307 04 PASS
2DH5 2441 2.88 106.7 0.307 0.4 PASS
2DH5 2480 2.88 106.7 0.307 04 PASS
3DH5 2402 2.88 106.7 0.307 0.4 PASS
3DH5 2441 2.88 106.7 0.307 0.4 PASS
3DH5 2480 2.88 106.7 0.307 04 PASS




FCC Part 15.247 DA 00-705_Test Report

Dwell Time_DH5 2402

Agilent Spectrum Analyzer - Swept SA

i FRL RF 08 AC SENSE:PULSE ALIGN AUTO 02:26:01PM Oct 24, 2017
I‘Center Freq 2.402000000 GHz Trig Delay-2.533 ms  Avg Type: Log-Pwr TRACE|1 23456 Frequency
PNO: Fast —»— Trig: Video THPE ok
IFGain:Low #Atten: 30 dB cerfF PRPPP
AMKr1 2.874 ms Auto Tune
10 dBiciv_Ref 20.00 dBm 0.47 dB
0.0 1A2 CenterFreq
0.0 . 2.402000000 GHz
)}?\&2 TRIG LY
-10.0
20 StartFreq
300 2402000000 GHz
-40.0
500
0o Stop Freq
2.402000000 GHz
-70.0
Center 2.402000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
| MKR| MODE TRC SCL FUNCTION FUMCTIOM WIDTH FUMCTIOM WALUE m Man
m--_———
2 [ 2530ms]
3 Freq Offset
4
5 0Hz
6
7
8
9
10
1

Dwell Time_DH5_2441

RL RF 505 A SEMNSE:PULSE ALIGN AUTOD 02:26:27 PM Oct 24, 2017
||Center Freq 2.441000000 GHz ‘ Trig Delay-2.533 ms  Avg Type: Log-Pwr TRACE|1 23456 Frequency
= Trig: Video el SR
IFGain:Low #Atten: 30 dB cer|P PPPPP
AMKr1 2.873 ms Auto Tune
10 dBidiv__Ref 20.00 dBm -0.95 dB|
og
oo " 142 CenterFreq
0.00 7y meof] | 2.441000000 GHz
100
o StartFreq
300 2.441000000 GHz
-40.0 |
500
00 m m Stop Freq
2.441000000 GHz
-70.0
Center 2.441000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
| MKR MODE TRC| SCL FUMCTION FUNCTION WIDTH FUNCTION “WaALUE ~ M Man
m-n———
Fl F |
3 Freq Offset
4
5 0 Hz
6
7
8
9
10
1
4
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Dwell Time_DH5_ 2480

Agilent Spectrum Analyzer - Swept SA

i RL RF Soq  AaC SENSE:PULSE] ALIGN AUTO 02:26:53PM Oct 24, 2017
I‘Center Freq 2.480000000 GHz ‘ Trig Delay-2.533 ms  Avg Type: Log-Pwr TRACE|1 2 3456 Frequency
PNO: Fast —»— Trig: Video T PE |\
IFGain:Low #Atten: 30 dB vefF PRPFP
AMKr 2.873 ms Auto Tune
19gBidiv_Ref 20.00 dBm 0.39dB
100 1A2 CenterFreq
0.00 2.480000000 GHz
¥ TRiG L[]
-10.0
a0 StartFreq
00 2.480000000 GHz
-40.0 I —
-50.0
n m W W StopFreq
2.480000000 GHz
-/0.0
Center 2480000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
| MER| MODE TRC SCL FUNCTION FUNCTION WIDTH FUMCTION WALLUE A m Man
m-g—
| 2530ms[  .1.05 dBm|
Freq Offset
0Hz

Dwell Time_2DH5_2402

il RL RF S0Q  AC SENSE:PULEE ALIGH AUTO 02:27:33PM Oct 24, 2017
||Center Freq 2.402000000 GHz Trig Delay-2.533 ms  Avg Type: Log-Pwr TRACE|] 2 3458 Frequency
PNO: Fast —»— Trig: Video TYPE |k

IFGain:Low #Atten: 30 dB verfP PP PPP
AMKr1 2.877 ms Auto Tune

10dBidv_Ref 20.00 dBm 0.99 dB
100 1A2 Center Freq
0.00 2.402000000 GHz

[ M ) — - 1 s ittt st e
00 PEE . . —
w00 StartFreq
=00 2.402000000 GHz
400 ]
: * m Stop Freq
' 2402000000 GHz
Center 2.402000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
| MKR MODE TRC| SCL FUNCTION FUNCTIOM WIDTH FUNCTIOM WALUE m Man

m-n———
| 387dBM| [ 0000 00O

_—__— Freq Offset
] 0Hz
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Dwell Time_2DH5_2441

Agilent Spectrum .indlyzer Swepl SA

0 FL 50 SEMSE:PLLSE ALIGN AUTO 02:28:15PM Oct 24, 2017
||Center Freq 2 441000000 GHz Trig Delay-2.533 ms  Avg Type: Log-Pwr TRACE|1 22456 Frequency
TPE [k i

PNO: Fast —»— Trig: Video

IFGain:Low #Atten: 30 dB DETIPPPRP P

AMKr 2.877 ms Auto Tune
10dBiciv__Ref 20.00 dBm -2.36 dB
|
0.0 .1/_\.2 CenterFreq
W
0.00 . | 1 wowsnd | 2.441000000 GHz
-10.0 | |
=00 StartFreq
300 2.441000000 GHz
-40.0 I
SA00
£00 m W Stop Freq
2.441000000 GHz
700
Center 2.441000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
| MKR MODE| TRC SCL FUMCTION FUMCTION WIDTH FUMCTION WaLUE ~ m Man
m-n———
A F | [t  6929us|  067dBm| [ | ]
3 - ] Freq Offset
4 I Y A 0 Hz
5 I e
6 e O
; I A N
9
0
1

ALIGH AUTO 02:28:43PM Oct 24, 2017
[Center Freq 2.480000000 GHz Trig Delay-2533 ms  Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast —»— Trig: Yideo THPE [
IFGainLow  #Atten: 30 dB DETIF PP PP E
AMKr1 2.877 ms Auto Tune
10 dBidiv _ Ref 20.00 dBm 1.74 dB
Log |
100 1A2 Center Freq
0.00 2.480000000 GH
X F B ’
-10.0 I
e StartFreq
=00 2.480000000 GHz
-0.0
500 |
. W W Stop Freq
' 2.480000000 GHz
Center 2.480000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
| MKR MODE| TRC SCL FUMNCTION FUNCTION WIDTH FUNCTIONWALLE m Man
m-n———
F [ [t] —  1904ms|  3.74dBm|
Freq Offset
0Hz




W) FCC Part 15.247 DA 00-705_Test Report

Dwell Time_3DH5_2402

Agilent Spectrum Analyzer - Swept SA

i RL RF 500 AC SENSE:PULSE ALIGH AUTO 02:20:30PM Oct 24, 2017
|Center Freq 2.402000000 GHz Trig Delay-2533 ms  Avg Type: Log-Pwr TRACEI1 2345 6 Frequency
PHO: Fast —»~ 1hig: Video TYPE W
IFGain:Low  #Atten: 30 dB pETfF PP PP R
AMKr1 2.879 ms Auto Tune
19dBidiv_Ref 20.00 dBm -2.65 dB
100 Center Freq
142
000 P T PP ' L 2.402000000 GHz
Aillna ! TRIG LY(]
-10.0 ] ——
w0 StartFreq
-0 2.402000000 GHz
-40.0
-A0.0
o W m Stop Freq
2.402000000 GHz
700
Center 2.402000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
| MKFR MODE| TRC| SCL FUNCTION FUMCTION WIDTH FUNCTIONVALUE A m Man
m-n—
| F [ [t][  2530ms|  .254dBm|
| Freq Offset
0Hz

il RL RF 500 AC SENSE:PULSE ALIGH AUTO 02:29:53PM Cct 24, 2017
|ICenter Freq 2.441000000 GHz Trig Delay-2.533 ms  Avg Type: Log-Pwr TRACE|1 2345 6 Frequency
PHO: Fast —»~ 1hig: Video TYPE(L

IFGainlow  #Atten: 30 dB oerfP PPPPP
AMKr 2.878 ms|| ~ AutoTune

10 Bia_Ref 20.00 dBm -1.10dB
10.0 142 Center Freq
000 | : , wowpod | 2.441000000 GHz
-0 | | ]
w0 StartFreq
00 2.441000000 GHz
-40.0 I —

-50.0
m W Stop Freq
' 2.441000000 GHz
Center 2.441000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
| MKR MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTIOM VALUE A m Man
m-n———
| [t] —  3395us[  076dBm

Freq Offset
0Hz
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Dwell Time_3DH5_ 2480
Agilent Spectrum Analyzer - Swept SA
i RL RF Soq  AaC SENSE:PULSE ALIGN AUTO 02:30:16PM Oct 24, 2017
||Center Freq 2.480000000 GHz ‘ Trig Delay-2.533 ms  Avg Type: Log-Pwr TRACE|1 2345 6 Frequency
PNO: Fast —»— Trig: Video TPE [V
IFGain:Low #Atten: 30 dB verfP PPPPP
AMkr1 2.878 ms Auto Tune
10dBidv__Ref 20.00 dBm -0.78 dB
100 1A2 CenterFreq
0.00 4| 2.480000000 GHz
S | TRIGLY|
-10.0 I
00 StartFreq
=00 2.480000000 GHz
-40.0 I
-50.0
o0 W m Stop Freq
2.480000000 GHz
=00
Center 2.480000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
| MKR MODE TRC| SCL Y FUNCTION FUNCTION WIDTH FUNCTIOM VALUE A m Man
m-ﬂ—
| 2531ms]
Freq Offset
0Hz
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6.Hopping Channel Number

Test Mode Test Channel Number of Hopping Channel[N] Limit[N] | Verdict
DH1 2402 79 >=15 [ PASS
2DH1 2402 79 >=15 | PASS

3DH1 2402 79 >=15 [ PASS
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cend

Hopping Channel Number_DH1 2402

Agilent Spectrum Analyzer - Swept SA
il RL RF SO AC SEMSE:PULSE ALIGNAUTO 10:15:58 AMOct 22, 2017

|ICenter Freq 2.441750000 GHz | #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10110 THRE| 1 bbbt
IFGain:Low #Atten: 30 dB peT|P PP PP P
AMKr1 78.114 MHZ Auto Tune
10 dBiaiy Ref 20.00 dBm -0.597 dB
100 v ’32 CenterFreq
0.00 o A A R AA N b Mh el A A A A A RN ARAD AN A RN A AR R AR AN ANAARAN RED Ad AN A A NN AN 2.4417500006H
oo L A A A A A LA UL i
{HHH L R AR AR A AL ARARLI RN RARSARARR AR RN u”u\
-200
] l StartFreq
0 | \l 2.400000000 GHz
40,0
50,0 ( 1
600 F Stop Freq
' 2.483500000 GHz
Start 2.40000 GHz Stop 2.48350 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 8.000 ms (8001 pts) 8.350000 MHz
Auto Man

MER| MODE| TRC) SCL FUNCTION FUNCTION %IDTH FUNCTION YALUE 4

1142 [f[(A 78 114 MHz -0 se7aBl [ 000000 00O
[ F | | f] 2.401983 GHz 2437dBm| | 000000 00|
N A A

r_-‘ Outlook Express Tl Agilent Spectrum Ana. ..

Freq Offset
0 Hz

QW
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Hopping Channel Number_2DH1_2402

Agilent Spectrum Analyzer - Swept SA

2.400000000 GHz

il RL RF S0Q AC SEMSE:PULSE ALIGN AUTO 10:2:3:27 AMOct 22, 2017 F
ICenter Freq 2.441750000 GHz | #Avg Type: RMS TRacE[12345 6 requency
PHO: Fast —»— Trig: Free Run Avg|Hold: 1010 THPE| M Wb
IFGain:Low #Atten: 30 dB peTP PP PP P
Cof Offeot 0.7 dB AMKr1 77.989 MHZ Auto Tune
1L%gBIdiv Ref 20.00 dBm -1.913 dB
100 v 2 CenterFreq
0.00 iy ; S SN SN PPN T 2.441750000 GHz
WAY WAV WMW%MWWWMM
00 {(WWW‘MI‘W%M
e { StartFreq

| ==

[}

_ :D LL, Stop Freq

0 2.483500000 GHz
Start 2.40000 GHz Stop 2.48350 GHz CF Step
Res BW 100 kHz #VEBW 300 KHz Sweep 8.000 ms (8001 pts) 8.350000 MHz
MKR MODE| TRC) SCL FUMCTIOM FUNCTION WADTH FUMNCTION WALLE A Auto Man
1 m--———
|l F | [f[ = 2402181GHz|  0640dBm| | 0 | @00 |
o | [ 0 - ] Freq Offset
Yy [ [ - ] 0 Hz
5 I
a1 [
7 I
¢ I
o NN
yof [ [ |
11 I v
£

H:-_——
Ll
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Hopping Channel Number_3DH1_ 2402

Agilent Spectrum Analyzer - Swept SA

i RL RF SOQ  AC SEMNSE:PULSE ALIGN AUTO 10:34:48 AMOct 22, 2017

[Center Freq 2.441750000 GHz | #Avg Type: RMS macE[123456| | reduency
PHO: Fast —»— Trig: Free Run Avg|Hold: 10110 T PE| 1 Wikl
IFGain:Low #Atten: 30 dB per|P PPPFP
o Offeet07 dB AMKr1 78.198 MHz Auto Tune
1L%gBIdiv Ref 20.00 dBm 0.211 dB
10.0 2 CenterFreq
000 \Vaf; f' TR RTEYY [PV YY) Py P TR T LSRR RE YR TRRE oY TR T -l‘A' 2.441750000 GHz
-10.0 \
<0 ‘ StartFreq
A0 H 2.400000000 GHz
400 \
-50.0
. Stop Freq
' 2.483500000 GHz
-70.0
Start 2.40000 GHz Stop 2.48350 GHz CF Step
Res BW 100 kHz #VEBW 300 KHz Sweep 8.000 ms (8001 pts) 8.350000 MHz
Auto Man

MER| MODE| TRC) SCL FUMCTION FUMCTION WIDTH FUMCTION WALUE A

1142 | | f [{A 78 198 MHz o 211a8 | 1 ]
2 IR 2.401 858 GHz 082dBmMm| | 0 ]

-]
- 1° ]

= OO0~ AW

B ==

Freq Offset
0 Hz
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7.Band-edge for RF Conducted Emissions

I P I B e
DH1 2402 On 3.610 -56.481 -16.39 PASS
DH1 2402 Off 3.583 -57.237 -16.42 PASS
DH1 2480 On 3.406 -56.246 -16.59 PASS
DH1 2480 Off 2.795 -57.308 -17.21 PASS
2DH1 2402 On 1.802 -56.952 -18.2 PASS
2DH1 2402 Off 1.865 -57.657 -18.14 PASS
2DH1 2480 On 1.774 -56.501 -18.23 PASS
2DH1 2480 Off 1.597 -57.005 -18.4 PASS
3DH5 2402 On 1.481 -56.252 -18.52 PASS
3DH1 2402 Off 1.819 -56.393 -18.18 PASS
3DH5 2480 On 1.285 -56.395 -18.72 PASS
3DH1 2480 Off 1.201 -57.444 -18.8 PASS
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Band-edge for RF Conducted Emissions_ DH1 2402_Hopping On

Agilent Spectrum Analyzer - Swept SA

StartFreq

] RL RF S0w A SENSE:PLLSE ALIGN AT 11:34:28 AMQct 20, 2017
|[Center Freq 2.400000000 GHz _ #Aug Typs: RMS mact[ioaas o | Freauency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10110 TVPE|M
IFGain:Low ~ #Atten: 30 dB ver|P FEPPP
Auto Tune
Mkr4 2.377 935 0 GHz
10 Bty Ref 20.00 dBm -56.481 dBm
oo 1 Center Freq
000 SR AL L0 Kt B b b h A6 M | 2.400000000 GH
ARG A AR I i
AV VY FY YWY VIV T VY fedplp [
-200 r]l T T LI LA L S . I

-30.0

-40.0

2.370000000 GHz,

500

Stop Freq
2.430000000 GHz

Center 240000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MKR| MODE TRC| SCL * ¥ FUMCTIOM FUMCTION WIDTH FUNCTIOM VALUE =~ m Man
N [f 2.401 845 0 GHz 3610dBm| |
)l N | | f|  24000000GHz|  57809dBm| |
< N | 2.390 000 0 GHz 57976 dBm| | Freq Offset
23779360 GHz 56481 dBm| | 0 Hz
5 [ I I R
6
7
8
9
10
1 I
<
MSG STATUS

Band-edge for RF Conducted Emissions_DH1_2402_Hopping Off

Agilent Spectrum Analyzer - Swept SA
] RL RF S0 AC SEMSE:PLLEE ALIGN ALTD 11:08:34 AMOCt 20, 2017 Frequency

[Center Freq 2.400000000 GHz ] #Avg Type: RMS TRACE[12345 6
PNO: Fast —»— Trig:Free Run Avg[Hold: 1010 TPE | ik
IFGainLow  HAtten: 30 dB cetlP PRPR R
ot Offect07 dB Mkrd 2.389 987 5 GHZ Auto Tune
10 gBldiv Ref 20.00 dBm -57.237 dBm
0D 1 Center Freq
0.00 ﬂ 2.400000000 GHz|
e rf' \i -16.42 dBm| |
e [ 'L StartFreq
o I 2,370000000 GHz
-40.0 J) ‘
500 94
a1 FTYVRIERP Y WAV NORE TR RV MU ST im%h.a. IR R RSO DRI OO I ST StopFreq
' i o il o ' 2.430000000 GHz
-F0.0
Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MK MODE| TRE| SCL ¥ ¥ FUMCTION | FUNCTION WIDTH FNCTIONALUE | |Pute Man
(ol N[ [f]  24018450GHz|  3583dBm| |
bl N | | f|  24000000GHz|  57439dBm| |
&l N[ [ f[  23900000GHz|  57533dBm| | Freq Offset
| N | I 0 Hz

23899876 GHz|  67.237 dBm
. rr ]

= DOUoO~a

Lo Py

=
w
[}
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Band-edge for RF Conducted Emissions_DH1 2480 Hopping On

Agilent Spectrum Analyzer, - Swept SA
] RL RF a0 & SEMSE:PLLEE ALIGN ALTD 1140122 AMOCt 20, 2017

ICenter Freq 2. 483500000 GHz | #Avg Type: RMS MaciT23455| T reduency
PNO: Fast —»— Trig:Free Run Avg[Hold: 1010 TPE | ik
IFGainiLow  WAtten:30 dB verfP PPPPP
o Offect 07 B MKkrd 2.498 252 5 GHz| ~ AuteTune
19 dBidiv_Ref 20.00 dBm -56.246 dBm
opl Center Freq
0.00 [ 5B I b b A Lk e 2.483500000 GHz
oo WA AR AR AT AT .
MYy YT Yy Py 16,59 don
oo [ T 1 0 |\||I L L
' ! I StartFreq
500 | 2.453500000 GHz
-40.0 \ |
500 L 2 ’4 3
00 M N . A T N T StopFreq
2513500000 GHz
-70.0
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MKR MODE| TRC SCL FUMCTIOM FUMCTIOM WIDTH FUMCTION VaLUE - m Man
1 III--__—
| £  24835000GHz| 68027dBm[ [ [ |
[ £  25000000GHz| £8281dBm| | | @ | Freq Offset
__— 0 Hz
5 [ A
6
7
8
9
10
1 I R B B
<
MSG STATUS
Band-edge for RF Conducted Emissions_DH1 2480 Hopping Off
Agilent Spectrum Analyzer - Swept SA
] RL RF s0Q SEMSE.PLLSE ALIGN ALTO 1112115 AMOct 20, 2017 F
|[Center Freq 2. 483500000 GHz | #Avg Type: RMS TRACE[12345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottt
IFGainLow  HAtten: 30 dB oer|F PPPF P
Auto Tune
Ref Offset 0.7 B Mkrd 2.497 577 5 GHz
10 dBidiv Ref 20.00 dBm -57.308 dBm
oo V1 Center Freq
0.00 H 2.483500000 GHz
-10.0 |
f IL -17 21 dBm|
- T 1
20 ( \ StartFreq
0o B 2453500000 GHz
-40.0 ; l
-50.0 5
G000 Ppinknail 1ol |1_n.. IR RAPTIT R k.;_mu-‘-h Y A NE e ..-‘-,'-'.,A'. [Tg e th:u '_‘:‘I.‘ N l|. .:I:m-v: o Stop Freq
2513500000 GHz
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MKR MODE| TRC 5CL FUMCTION FUMCTIOM WIDTH FUNCTION VaLUE m Man
1 III--__—
Freq Offset
0Hz

MSG STATUS
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Band-edge for RF Conducted Emissions_2DH1_2402_Hopping On

Agilent Spectrum Analyzer, - Swept SA
] RL RF a0 & SEMSE:PLLEE ALIGN ALTD 11147136 AMOCt 20, 2017

[Center Freq 2. 400000000 GHz | #Avg Type: RMS MACE[T22455| | reduency
PNO: Fast —=— Trig:Free Run Avg|Hold: 10110 TVPE| M ekl
IFGainiLow  WAtten:30 dB verfP PPPPP
o Offect 07 B Mkrd 2.370 382 5 GHz| ~ AuteTune
10 gBldiv Ref 20.00 dBm -56.952 dBm
oo Q1 Center Freq
0.00 by i ! | #4411 2400000000 GHz
oAUV
ALY A AL LV LA LA '
0 [ — — - StartFreq
=500 | 2370000000 GHz
-40.0 § |
snofpd 3
00 - I ™ <> el StopFreq
' 2.430000000 GHz
-70.0
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MSG STATUS
Band-edge for RF Conducted Emissions_2DH1 2402 _Hopping Off
Agilent Spectrum Analyzer - Swept SA
0 RL RF s0Q SENSE:PULSE ALIGHN AUTO 11:14:19AMOct 20, 2017 F
ICenter Freq 2. 400000000 GHz | #Avg Type: RMS TRACE[12 2456 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottt
IFGainLow  HAtten: 30 dB oer|F PPPF P
e Offector B MKrd 2.386 230 0 GHz][ At Tune
0B _Ref 20.00 dBm -57.657 dBm
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00 1 -18.14 dBm|
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500 ] 2.370000000 GHz
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MSG STATUS
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Band-edge for RF Conducted Emissions_2DH1 2480 Hopping On

Agilent Spectrum Analyzer, - Swept SA
] RL RF a0 & SEMSE:PLLEE ALIGN ALTD 1153114 AMOCt 20, 2017

ICenter Freq 2. 483500000 GHz | #Avg Type: RMS Macil23455| T reduency
PNO: Fast —»— Trig:Free Run Avg[Hold: 1010 TPE | ik
IFGainiLow  WAtten:30 dB verfP PPPPP
o Offect 07 B Mkrd 2.498 1850 GHz| ~ AuteTune
10 dBidi Ref 20.00 dBm -56.501 dBm
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] B 2483500000 GHz
B A oA AN |
200 il Ulr ! Iw.l‘llil!‘ ll“ Ilﬂ '““ -18.23 dBm|
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-70.0
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER| MODE TRC| SCL FUMCTION FUMCTION WIDTH FUNCTIOM VALUE m Man
1 III--_——
[ f]  24835000GHz[ 59600dBm[ [ [ ]
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MSG STATUS
Band-edge for RF Conducted Emissions_2DH1 2480 Hopping Off
Agilent Spectrum Analyzer - Swept SA
0 RL RF s0Q SENSE:PULSE ALIGHN AUTO 11:18:03 AMOct 20, 2017 F
|[Center Freq 2. 483500000 GHz | #Avg Type: RMS TRACE[12345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottt
IFGainLow  HAtten: 30 dB oer|F PPPF P
o OTeot07 dB Mkrd 2.491 127 6 GHz]|  AutoTune
0B _Ref 20.00 dBm -57.005 dBm
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n 2

4
-50.0 ra G

T a] CYTUPIENPTAN NPT PSR ARTL! O TOE FO TR W PR (A 1T 1M W‘,""‘, Mo et !Mu-m dhanh _-‘AQ ] TN N T Stop Freq
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MSG STATUS
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Band-edge for RF Conducted Emissions_3DH1 2402 Hopping On

Agilent Spectrum Analyzer Swept SA

] RL a0 @ SENSE:PULEE ALIGHN AUTO 10:30:24 AM Oct 22, 2017
Icenter Freq 2 400000000 GHz #fwg Type: RMS MACE[T22455| | reduency
PNO: Fast —»— Trig:Free Run Avg|Held: 10110 TYPE | M fehfifiheohiy
IFGain:Low #atten: 30 dB verjP PPPPP
o Offeet 07 dB Mkrd 2.374 245 0 GHZ Auto Tune
19dBidiy_Ref 20.00 dBm -56.252 dBm
100 9‘- Center Freq
0.00 - T T, \ 2.400000000 GHz
i b
4100 |
00 ‘f -18.52 dBm|
e ( StartFreq
=00 ».J 2370000000 GHz
400 I
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. , . ) AN V Lt " ﬁ: StopFreq
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Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER| MODE TRC| SCL FUMCTION FUMCTION WIDTH FUNCTIOM VALUE m Man
1 III--_——
Freq Offset
0Hz

7 slarj!

Band-edge for RF Conducted Emissions_3DH1_2402_Hopping Off

Agilent Spectrum Analyzer - Swept SA

] RL RF S0Q SEMSEPULEE ALIGN AUTO 11:20:03 AMOCt 20, 2017

ICenter Freq 2. 400000000 GHz | #Avg Type: RMS TRaCE[12345 6 Frequency
PNO: Fast ~—»— Trig:Free Run Avg|Held: 10110 THPE | M ki
IFGain:Low HAtten: 30 dB vET|F FEEE P
Ref Offest 07 dB Mkr4 2.389 260 0 GHz Auto Tune
10 gBldiv Ref 20.00 dBm -56.393 dBm
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) - o “11 2.430000000 GHz
Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MKF| MODE| TRC| SCL FUNCTION | FUNCTIOH wIDTH FUNCTION veLlE & JRuie Man
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Band-edge for RF Conducted Emissions_3DH1 2480 Hopping On

Agilent Spectrum Analyzer Swept SA

l RL a0 & SEMSE:PLLEE ALIGN ALTD 10:34:06 AMOCt 22, 2017
ICenter Freq 2 483500000 GHz #Avg Type: RMS Macil23455| T reduency
PNO: Fast —»— Trig:Free Run Avg[Hold: 1010 TPE | ik
IFGain:Low  HAtten: 30 dB verjP PPPPP
o Offect 07 B MKkrd 2.498 852 5 GHz| ~ AuteTune
19 dBidiv_Ref 20.00 dBm -56.395 dBm
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o0ojy " - 2.483500000 GHz
oo [ PENARAAAA AN R i |
200 \I -18.72 dBm|
- | StartFreq
o I 2.453500000 GHz
400 | I
500 2 4 5
lL P SN S P ’Q " L Stop Fre
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2513500000 GHz
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MKR MODE| TRC SCL FUMCTIOM FUMCTIOM WIDTH FUMCTION VaLUE - m Man
1 III--_——
Freq Offset

0Hz

7 slarj!

Band-edge for RF Conducted Emissions_3DH1 2480 Hopping Off

Agilent Spectrum Analyzer - Swept SA

] RL RF S0Q SEMSEPULEE ALIGN AUTO 112332 AM0Ct 20, 2017
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8.RF Conducted Spurious Emissions

Max. .
Test StartFre | StopFre | RBW VBW Limit .
Test Mode Channel [MHZ] [MHZ] [KHz] [kHz] Pref[dBm] [I(_:I%Vn(:I] [dBm] Verdict
<-
DH1 2402 30 10000 100 300 3.543 | -54.819 16.457 PASS
DH1 2402 10000 | 25000 100 300 3.543 | -51.762 16257 PASS
<-
DH1 2441 30 10000 100 300 3.423 | -56.059 16.577 PASS
DH1 2441 10000 | 25000 100 300 3.423 | -51.675 16<E;77 PASS
DH1 2480 30 10000 100 300 2.749 | -55.997 17<2'51 PASS
DH1 2480 10000 | 25000 100 300 2.749 | -50.790 17<2'51 PASS
<-
2DH1 2402 30 10000 100 300 1916 | -55.761 18.084 PASS
2DH1 2402 10000 | 25000 100 300 1.916 | -51.481 18<0-84 PASS
2DH1 2441 30 10000 100 300 1.583 [ -54.748 18<A:17 PASS
2DH1 2441 10000 | 25000 100 300 1583 | -51.912 18<A:17 PASS
<-
2DH1 2480 30 10000 100 300 0.952 | -55.755 19.048 PASS
2DH1 2480 10000 | 25000 100 300 0.952 | -51.942 19<0' 48 PASS
3DH1 2402 30 10000 100 300 2.103 | -55.752 17<8_97 PASS
3DH1 2402 10000 | 25000 100 300 2.103 | -52.514 17<8-97 PASS
3DH1 2441 30 10000 100 300 1.879 | -54.737 18<1_21 PASS
3DH1 2441 10000 | 25000 100 300 1.879 | -51.471 18<1-21 PASS
3DH1 2480 30 10000 100 300 1.504 | -55.401 < PASS
18.496
3DH1 2480 10000 | 25000 100 300 1504 | -51.311 18<A:96 PASS
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RF Conducted Spurious Emissions_DH1 2402

Agilent Spectrum Analyzer - Swept SA

il RL RF S0G  AC SEMNSEPLLSE ALIGH AUTO 11:08:41 4MOct 20, 2017 F
Icenter Freq 2.402000000 GHz | #Avg Type: RMS WeCE1Z345 6 requency
PHO: Wide —»~ 11g: Free Run Avg|Hold: 10M0 THPE|M bttty
IFGaindlow  #hAtten: 30 dB veTP PPPPP
e Ofeet 07 dB Mkr1 2.401 839 50 GHz|| ~ AutoTune
10dBidiv  Ref 20.00 dBm 3.543 dBm
JLog
Center Freq
0.0 ’1 2.402000000 GHz
0.m IV ANl
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T T v
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Auto Man
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0n Freq Offset
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Center 2402000 GHz Span 2.000 MHz
Res BW 100 kHz #/BW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Agilent Spectrum Analyzer - Swept SA
] RL RF S0G  AC SENSEPULSE ALIGH AUTO 11:08:53 AM Oct 20, 2017 F
ICenter Freq 5.015000000 GHz | #Avg Type: RMS TRACE[15 345 5 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 610 THPE|M bl
IFGainlow  #Atten: 30 dB oerP PPPPP
Auto Tune
Ref Offset 0.7 dB Mkr2 3.302 7 GHz
10dBidiv  Ref 20,00 dBm -54.819 dBm
JLog
Center Freq
0.0 | 5.015000000 GHz
0.0
StartFreq
00 30.000000 MHz
-16.46 dBm)|
a0 Stop Freq
10.000000000 GHz
00
00 CF Step
997.000000 MHz
Auto Man
Freq Offset
0 Hz
700
Start 30 MHz Stop 10.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 953.1 ms (8001 pts)

MSG ISTATUS
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Agilent Spectrum Analyzer - Swept SA

] RL RF S0G  AC SEMNSEPULSE ALIGN AUTO 11:09:04 AMOct 20, 2017 F
[Center Freq 17.500000000 GHz #Avg Type: RMS TRacE[122456 requency
PNO: Fast —— T1rig:Free Run Avg[Hold: 4110 THPE | ik
IFGain:Low #Atten: 30 dB oeTP FRFRF
Ref Offset 0.7 dB MKr1 24.499 4 GHzZ Auto Tune
10 dBidiv  Ref 20.00 dBm -51.762 dBm
JLog
Center Freq
100 17.500000000 GHz
0.00
StartFreq
00 10.000000000 GHz
-16 46 dBm)|
e Stop Freq
25000000000 GHz
-30.0
400 CF Step
1500000000 GHz
1 [|Auto Man
-A0.0
o0 Freq Offset
0 Hz
700
Start 10.000 GHz Stop 25.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.434 s (3001 pts)
MSG STATUS

RF Conducted Spurious Emissions_DH1_2441

Agilent Spectrum Analyzer - Swept SA

il RL RF S0G  AC SEMNSEPLLSE ALIGH AUTO 11:10:27 &AM Oct 20, 2017 F
[Center Freq 2.441000000 GHz | #Avg Type: RMS w2345 6 requency
PHO: Wide —»~ 11g: Free Run Avg|Hold: 10110 TYPE |V okt
IFGain:Low #Atten: 30 dB ver/P FPPPP
Ref Offset 07 dB MKkr1 2.440 841 25 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 3.423 dBm
JLog
CenterFreq
100 1 2.441000000 GHz
L
/p/ \H\ StartFreq
100 - IEES 2.440000000 GHz
HWN \V%nn BR[|
200 anl | LN
i V Stop Freq
M 2.442000000 GHz
0.0 \\M J \\w
P M e CF Step
200.000 kHz
Auto Man
-50.0
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-/0.0
Center 2.441000 GHz Span 2.000 MHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 1.067 ms (8001 pts)

MSG

ISTATUS
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Agilent Spectrum Analyzer - Swept SA
] RL RF S0G  AC SEMSEPULSE ALIGN AUTO 11:10:39 AM Oct 20, 2017

[Center Freq 5.015000000 GHz | #Avg Type: RMS TRacE[122456 Frequency
PNO: Fast —— T1rig:Free Run Avg[Hold: 610 THPE | ik
IFGain:Low  #Atten: 30 dB ver|P FPPF R
Auto Tune
Ref Offset 0.7 dB Mkr2 3.292 7 GHz
10 dBidiv  Ref 20.00 dBm -56.059 dBm
JLog
Center Freq
108 | 5.015000000 GHz
0.00
StartFreq
0.0 30.000000 MHz
-16.58 dBm|
e Stop Freq
10.000000000 GHz
-30.0
400 CF Step
997.000000 MHz
Auto Man
Freq Offset
0 Hz
Start 30 MHz Stop 10.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 953.1 ms (8001 pts)
MEG STATUS

Agilent Spectrum Analyzer - Swept SA

i RL RF 08 AC SENSE:PULSE ALIGN AUTO 11:10:50 AMOct 20, 2017 F
I[Center Freq 17.500000000 GHz | #Avg Type: RMS TRACE[ 25456 requency
PNO: Fast —»— Ttig:Free Run Avg|Hold: 4/10 THPE M ik
IFGain:Low  WAtten: 30 B CerlF FRPFF
Auto Tune
Ref Offset 0.7 dB Mkr1 23.100 6 GHz
10 dBidiv  Ref 20.00 dBm -51.675 dBm
fLog
CenterFreq
100 17.500000000 GHz
0.00
StartFreq
0.0 10.000000000 GHz
-16.53 olBm|
e Stop Freq
25.000000000 GHz
-30.0
400 CF Step
' 1.500000000 GHz
1 Auto Man
-50.0 ’
s00 WWW Freq Offset
0Hz
-70.0
Start 10.000 GHz Stop 25.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.434 s (8001 pts)
MSG STATUS
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RF Conducted Spurious Emissions_DH1 2480

Agilent Spectrum Analyzer - Swept SA

] RL RF S0G  AC SEMSEPULSE ALIGN AUTO 111222 AMOct 20, 2017 F
|[Center Freq 2.480000000 GHz | #Avg Type: RMS WeC[123456 requency
PNO: Wide —»— 1rig: Free Run Avg[Hold: 10110 THPE | ik
IFGain:Low #Atten: 30 dB ver|P PPPPP
Auto Tune
Ref Offset 0.7 dB Mkr1 2.479 841 25 GHz
10 dBidiv  Ref 20.00 dBm 2.749 dBm
JLog
Center Freq
1o .1 2.480000000 GHz
0.00 A N —
/ AN \{Y\ StartFreq
400 % o 2.479000000 GHz
MWM lellﬂﬁ 17,25 demy
0 ' \'h‘ Stop Freq
\’W\ " 2.481000000 GHz
-30.0 ‘WU uh
400 W AT CF Step
200.000 kHz
Auto Man
-50.0
F00 Freq Offset
0 Hz
-/0.0
Center 2.480000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MEG STATUS

Agilent Spectrum Analyzer - Swept SA

il RL RF S0G  AC SEMSEPULSE ALIGN AUTO 11:12:34 AM Oct 20, 2017 F
Icenter Freq 5.015000000 GHz | #Avg Type: RMS WeCE1Z345 6 requency
PNO- Fast ~#~ 1rig:Free Run Avg|Hold: 6110 THPE|M bttty
IFGainlow  #Atten: 30 dB veTP PPPPP
Auto Tune
Ref Offset 0.7 dB Mkr2 3.032 2 GHz
10dBidiv  Ref 20.00 dBm -55.997 dBm
JLog
Center Freq
0.0 1 5.015000000 GHz
000
StartFreq
100 30.000000 MHz
-17.25 dBm|
A0 Stop Freq
10.000000000 GHz
0.0
400 CF Step
997.000000 MHz
Auto Man
Freq Offset
0 Hz
700
Start 30 MHz Stop 10.000 GHz
Res BW 100 kHz #/BW 300 kHz Sweep 953.1 ms (8001 pts)

MSG ISTATUS
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Agilent Spectrum Analyzer - Swept SA

] RL RF S0G  AC SEMNSEPULSE ALIGN AUTO 11:12:45 M Oct 20, 2017 F
[Center Freq 17.500000000 GHz #Avg Type: RMS TRacE[122456 requency
PNO: Fast —— T1rig:Free Run Avg[Hold: 4110 THPE | ik
IFGain:Low #Atten: 30 dB oeTP FRFRF
Ref Offset 0.7 dB MKr1 24.940 0 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -50.790 dBm
JLog
Center Freq
100 17.500000000 GHz
0.00
StartFreq
00 10.000000000 GHz
-17.25 dBmj|
e Stop Freq
25000000000 GHz
-30.0
400 CF Step
1500000000 GHz
14|Auto Man
-A0.0
o0 Freq Offset
0 Hz
700
Start 10.000 GHz Stop 25.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.434 s (3001 pts)
MSG STATUS

RF Conducted Spurious Emissions_2DH1_2402

Agilent Spectrum Analyzer - Swept SA

] RL RF S0G  AC SEMNSEPLLSE ALIGH AUTO 11:14:26 AM Oct 20, 2017 F
|[Center Freq 2.402000000 GHz | #Avg Type: RMS TRecE[123456 requency
PHO: Wide —»~ 11g: Free Run Avg|Hold: 1010 TYPE M fehffohih
IFGain:Law #Atten: 30 4B CETPFRFRF
Ref Offset 0.7 dB Mkr1 2.401 829 25 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm 1.916 dBm
JLog
Center Freq
100 ] 2.402000000 GHz
0.00 fio ..\Avj\unv ’—'V'\“r'\
W\F‘/ A V\M StartFreq
100 2 (\M st ikl i 2.401000000 GHz
LK AL
| i -185.08 dBmi|
. A I
o0 /]NT ! V\ Stop Freq
2.403000000 GHz
-30.0 U!J‘\‘l
oo, V\ﬂ 4ol CF Step
ol VIV 200.000 kHz
Auto Man
-E0.0
w00 FreqOffset
0Hz
00
Center 2.402000 GHz Span 2.000 MHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 1.067 ms (8001 pts)

MSG

ISTATUS
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Agilent Spectrum Analyzer - Swept SA

] RL RF S0G  AC SEMSEPULSE ALIGN AUTO 11:14:38 AM Oct 20, 2017 F
Icenter Freq 5.015000000 GHz | #fwg Type: RMS WeCE1Z345 6 requency
PNO: Fast —— T1rig:Free Run Avg|Hold: 6/10 TVPE| M ekt
IFGain:Low #Atten: 30 dB verP PPPPP
Auto Tune
Ref Offset 0.7 dB Mkr2 2.563 6 GHz
10dBidiv  Ref 20.00 dBm -55.761 dBm
JLog
Center Freq
1048 5.015000000 GHz
1
0.00
StartFreq
00 30.000000 MHz
-15.05 dBm)|
a0 Stop Freq
10.000000000 GHz
-30.0
400 CF Step
997.000000 MHz
Auto Man
Freq Offset
0 Hz
-70.0
Start 30 MHz Stop 10.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 953.1 ms (8001 pts)
MEG STATUS
Agilent Spectrum Analyzer - Swept SA
] RL RF S0Q  AC SENSE:PULSE ALIGH AUTO 111449 8M Ot 20, 2017 F
Icenter Freq 17.500000000 GHz | #Avg Type: RMS RACE[15345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 410 THPE|M bt
IFGainlow  HAtten:30 dB veT|P PEFFP
Auto Tune
Ref Offset0.7 dB Mkr1 24.476 9 GHz
10dBidiv  Ref 20,00 dBm -51.481 dBm
JLog
Center Freq
1048 17.500000000 GHz
0.00
StartFreq
00 10.000000000 GHz
-115.08 ciBim|
A0 Stop Freq
25.000000000 GHz
-30.0
400 CF Step
1.500000000 GHz
1 ||Auto Man
500 ’_
. NWWWMMW Freq Offset
0 Hz
-70.0
Start 10.000 GHz Stop 25.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.434 s (8001 pts)

MSG STATUS




N\ FCC Part 15.247 DA 00-705_Test Report

RF Conducted Spurious Emissions_2DH1 2441

Agilent Spectrum Analyzer - Swept SA

] RL RF S0G  AC SEMSEPULSE ALIGN AUTO 11:16:32 AMOct 20, 2017 F
lcenter Freq 2.441000000 GHz | #Awg Type: RMS WeCE1Z345 6 requency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TVPE| M ekt
IFGain:Low #itten: 30 dB ver|P FFEFFP
ot Ofeet 07 dB Mkr1 2.447 166 25 GHz|| ~ AutoTune
10dBidiv  Ref 20.00 dBm 1.583 dBm
JLog
Center Freq
104 ] 2.441000000 GHz
0.00 AU“W e Hx.'
StartFreq
400 A W"lm : MJ »ﬂﬂ\ﬂ i m m 2.440000000 GHz
v r A h\{mf TP \d v V
ﬂ‘ Hi -18.42 dBm|
- A
a1 I i V Stop Freq
2.442000000 GHz
-30.0
400 ™, Ll CF Step
| My 200.000 kHz
Auto Man
-50.0
00 Freq Offset
0 Hz
-/0.0
Center 2.441000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MEG STATUS
Agilent Spectrum Analyzer - Swept SA
il RL RF S0G AC SEMSEPULSE ALIGN AUTO 11:16:458M Oct 20, 2017 F
Icenter Freq 5.015000000 GHz | #Avg Type: RMS WeCE1Z345 6 requency
PNO- Fast ~#~ 1rig:Free Run Avg|Hold: 6110 THPE|M bttty
IFGainlow  #Atten: 30 dB veTP PPPPP
Auto Tune
Ref Offset 0.7 dB MKkr2 9.426 7 GHz
10dBidiv  Ref 20.00 dBm -54.748 dBm
JLog
Center Freq
104 5.015000000 GHz
1
0.00
StartFreq
400 30.000000 MHz,
-18.42 dBm|
A0 Stop Freq
10.000000000 GHz,
-30.0
400 CF Step
997.000000 MHz
Auto Man
Freq Offset
0 Hz
-/0.0
Start 30 MHz Stop 10.000 GHz
Res BW 100 kHz #/BW 300 kHz Sweep 953.1 ms (8001 pts)

MSG ISTATUS
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Agilent Spectrum Analyzer - Swept SA
] RL RF S0G  AC SEMSEPULSE ALIGN AUTO 11:16:50 AM Oct 20, 2017

lcenter Freq 17.500000000 GHz #fwg Type: RMS macE[1o3455|  requency
PNO: Fast —— T1rig:Free Run Avg|Hold: 4110 TVPE| M ekt
IFGain:Low #Atten: 30 dB verP PPPPP
ot Ofeet 07 dB MKr1 23.065 0 GHz Auto Tune
10dBidiv  Ref 20.00 dBm -51.912 dBm
JLog
Center Freq
0.0 17.500000000 GHz
0.00
StartFreq
0D 10.000000000 GHz
-18.42 dBm)|
a0 Stop Freq
25.000000000 GHz
-30.0
400 CF Step
1500000000 GHz
’1 Auto Man
Freq Offset
0 Hz
700
Start 10.000 GHz Stop 25.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.434 s (3001 pts)
MSG STATUS
RF Conducted Spurious Emissions_2DH1 2480
Agilent Spectrum Analyzer - Swept SA
] RL RF S0G  AC SEMNSEPLLSE ALIGH AUTO 11:18:10 AM Oct 20, 2017 F
Icenter Freq 2.480000000 GHz | #Avg Type: RMS WeCE1Z345 6 requency
PHO: Wide —»~ 11g: Free Run Avg|Hold: 10M0 THPE|M bttty
IFGainlow  BAtten:30 dB vET|P PRFF P
e Ofeet 07 dB Mkr1 2.480 147 25 GHZ|| ~ AutoTune
10 dBidiv  Ref 20.00 dBm 0.952 dBm
JLog
Center Freq
100 2.480000000 GHz
’1
000 Aaranv
f\f StartFreq
00 P T Y \mvm (L™, 2.479000000 GHz
v V w Vi iy
200 !.m I -19.05 dBmj|
) Stop Freq
2.481000000 GHz
-30.0 }
P r\w/ﬂ‘( U\\!\ i CF Step
e \{T v W 200.000 kHz
Auto Man
-E0.0
00 Freq Offset
0Hz
00
Center 2.480000 GHz Span 2.000 MHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 1.067 ms (8001 pts)

MSG

ISTATUS




A ) FCC Part 15.247 DA 00-705_Test Report

Agilent Spectrum Analyzer - Swept SA

] RL RF S0&  AC SEMSE:PLULSE ALIGN AUTO 11:18:22 AMOct 20, 2017
[Center Freq 5.015000000 GHz #Avg Type: RMS TRacE[122456 Frequency
PNO: Fast —— T1rig:Free Run Avg[Hold: 610 THPE | ik
IFGain:Low #Atten: 30 dB cerfP FPPPP
Ref Offset 0.7 dB MKr2 3.169 3 GHz Auto Tune
10dBidiv  Ref 20.00 dBm -55.755 dBm
JLog
Center Freq
100 5.015000000 GHz
0.00
StartFreq
400 30.000000 MHz
00 -19.05 dBmj|
) Stop Freq
10.000000000 GHz|
-30.0
-400 CF Step
997.000000 MHz
Auto Man
Freq Offset
0 Hz

-70.0

Start 30 MHz
Res BW 100 kHz

#VBW 300 kHz

Stop 10.000 GHz

Sweep 953.1 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA
d RL RF So0G Al

STATUS

ALIGN AUTO 11:18:33 AM Oct 20, 2017

|Center Freq 17.500000000 GHz \ #Avg Type: RMS TRACE[1[2345 6 Frequency
PHO: Fast —»~ 1tig:Free Run Avg|Held: 410 TYPE |I¥] Ykt
IFGain:Low  #Atten: 30 dB peTP PRPEE
Ref Offeet 07 dB MKkr1 24.866 9 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm -51.942 dBm
fLog
Center Freq
100 17.500000000 GHz
0.0o
StartFreq
100 10.000000000 GHz
S0 -18.05 dBm|
- StopFreq
25.000000000 GHz
-30.0
400 CF Step
' 1500000000 GHz
Auto Man
500
a0 FreqOffset
0Hz
-0.n
Start 10.000 GHz Stop 25.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.434 s (8001 pts)

IMSG

STATUS




A ) FCC Part 15.247 DA 00-705_Test Report

RF Conducted Spurious Emissions_3DH1 2402

Agilent Spectrum Analyzer - Swept SA

! RL RF S0G  AC SEMSEPULSE ALIGN AUTO 11:20:10 AM Oct 20, 2017
l[center Freq 2.402000000 GHz | . #Avg Type: RMS macE[ 23455  Frequency
PNO: Wide —+— 1rig: Free Run Avg|Hold: 1010 TVPE| M ekt
IFGainiLow  #Atten: 30 dB ver|P PRFFP
Ref Offest 07 dB Mkr1 2.402 162 50 GHz|| ~ AutoTune
10 dBidiv  Ref 20.00 dBm 2.103 dBm
JLog
Center Freq
100 ] 2.402000000 GHz
0.00 “,,““"W""" Y |
/ Wy h\.\ StartFreq
100 f/\l(mﬁﬂuﬂ ﬂfm "ﬁ”uﬁf Wuﬂ 2,401000000 GHz
ﬂ“ﬂf w w\‘ln 17 40 dBmfl F———
00 ] iy
! Stop Freq
2.403000000 GHz
-30.0
] i ﬂ/«j \b\ o i Y CF Step
T U\J W 200.000 kHz
Auto Man
-50.0
. Freq Offset
0 Hz
-/0.0
Center 2.402000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MEG STATUS

Agilent Spectrum Analyzer - Swept SA

il RL RF S0G  AC SEMSEPULSE ALIGN AUTO 11:20:23 M Oct 20, 2017 F
Icenter Freq 5.015000000 GHz | #Avg Type: RMS WeCE1Z345 6 requency
PNO- Fast ~#~ 1rig:Free Run Avg|Hold: 6110 THPE|M bttty
IFGainlow  #Atten: 30 dB veTP PPPPP
Auto Tune
Ref Offset 0.7 dB Mkr2 3.128 2 GHz
10dBidiv  Ref 20.00 dBm -55.752 dBm
JLog
Center Freq
0.0 5.015000000 GHz
1
000
StartFreq
100 30.000000 MHz
-17.90 dBm)|
A0 Stop Freq
10.000000000 GHz
0.0
400 CF Step
997.000000 MHz
Auto Man
Freq Offset
0 Hz
Start 30 MHz Stop 10.000 GHz
Res BW 100 kHz #/BW 300 kHz Sweep 953.1 ms (8001 pts)

MSG ISTATUS




FCC Part 15.247 DA 00-705_Test Report

Agilent Spectrum Analyzer - Swept SA

] RL RF S0G  AC SEMNSEPULSE ALIGN AUTO 11:20:34 AMOct 20, 2017 F
[Center Freq 17.500000000 GHz #Avg Type: RMS TRacE[122456 requency
PNO: Fast —— T1rig:Free Run Avg[Hold: 4110 THPE | ik
IFGain:Low #Atten: 30 dB oeTP FRFRF
Ref Offset 0.7 dB MKr1 24.630 6 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -52.514 dBm
JLog
Center Freq
100 17.500000000 GHz
0.00
StartFreq
00 10.000000000 GHz
-17 90 dBmj|
e Stop Freq
25000000000 GHz
-30.0
400 CF Step
1500000000 GHz
1 Auto Man
-A0.0
o0 Freq Offset
0 Hz
700
Start 10.000 GHz Stop 25.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.434 s (3001 pts)
MSG STATUS

RF Conducted Spurious Emissions_3DH1_2441

Agilent Spectrum Analyzer - Swept SA

] RL RF S0G  AC SEMNSEPLLSE ALIGH AUTO 11:21:51 &AM Oct 20, 2017 F
ICenter Freq 2.441000000 GHz | #Avg Type: RMS TRACE[1[2345 6 requency
PHO: Wide —»~ 11g: Free Run Avg|Hold: 10M0 THPE|M bttty
IFGain:Law #Atten: 30 4B CETPFRFRF
Ref Offset 0.7 dB Mkr1 2.440 853 25 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm 1.879 dBm
JLog
Center Freq
100 ] 2.441000000 GHz
0.00 ﬁ,\ oo
JUM/“ Pt T StartFreq
00 Al i oA M 2.440000000 GHz
A RN
ﬁ] | | lh\ 1812 B
e T stop Freq
2.442000000 GHz
-30.0 7
P SN //f M% i CF Step
¥ oy 200.000 kHz
Auto Man
-E0.0
00 FreqOffset
0 Hz
00
Center 2.441000 GHz Span 2.000 MHz
Res BW 100 kHz #/BW 300 kHz Sweep 1.067 ms (8001 pts)

MSG

ISTATUS




N\ FCC Part 15.247 DA 00-705_Test Report

Agilent Spectrum Analyzer - Swept SA
] RL RF S0G  AC SEMSEPULSE ALIGN AUTO 112204 AM Oct 20, 2017

Start 30 MHz
Res BW 100 kHz

#VBW 300 kHz

Stop 10.000 GHz

|[Center Freq 5.015000000 GHz #Avg Type: RMS Wect[lozasg| requency
PNO: Fast —— T1rig:Free Run Avg[Hold: 610 THPE | ik
IFGain:Low #Atten: 30 dB cerfP FPPPP
Ref Offset 0.7 dB MKkr2 3.239 1 GHzZ Auto Tune
10dBidiv  Ref 20.00 dBm -54.737 dBm
JLog
Center Freq
100 5.015000000 GHz
1
0.00
StartFreq
00 30.000000 MHz
-15.12 dBmj|
e Stop Freq
10.000000000 GHz
-30.0
-400 CF Step
997.000000 MHz
Auto Man
FreqOffset
0 Hz
700

Sweep 953.1 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

fl RL RF S0a A ALIGN AUTO 1122015 AMOct 20, 2017 F
|Center Freq 17.500000000 GHz | #Avg Type: RMS TCE[123456 requency
PNO: Fast —»— Ttig:Free Run Avg|Hold: 4i10 TYPE [[V] bt
IFGain:Low #Atten: 30 dB cerfP PRPRF
Auto Tune
Ref Offset0.7 dB Mkr1 24.986 9 GHz
10 dBidiv  Ref 20.00 dBm -51.471 dBm
JLog
CenterFreq
100 17.500000000 GHz
0.00
StartFreq
00 10.000000000 GHz
-18.12 dbm|
e Stop Freq
25,000000000 GHz
-30.0
00 CF Step
' 1500000000 GHz
14]Auto Man
-50.0
&0 Freq Offset
0Hz
-70.0
Start 10.000 GHz Stop 25.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.434 s (8001 pts)
IMSG STATUS




A ) FCC Part 15.247 DA 00-705_Test Report

RF Conducted Spurious Emissions_3DH1 2480

Agilent Spectrum Analyzer - Swept SA

] RL RF S0&  AC SEMSE:PLULSE ALIGN AUTO 11:23:39 AM Oct 20, 2017
|[Center Freq 2.480000000 GHz | #Avg Type: RMS maci[1o3a5p| Freduency
PNO: Wide —»— 1rig: Free Run Avg[Hold: 10110 THPE | ik
IFGain:Low #Atten: 30 dB ver|P PPPPP
Ref Offset 07 dB MKr1 2.480 154 25 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 1.504 dBm
JLog
Center Freq
100 2.480000000 GHz,
!1
0.0 A A I
" W Y % StartFreq
00 f{mﬂﬂv A “MW' A ﬁrf"%. 2,479000000 GHz
# “Nd U n“l BEEEED | a—|
0 Stop Freq
2431000000 GHz
-30.0
] 'S M bl /) CF Step
M TR 200,000 kHz
Auto Man
-50.0
F00 Freq Offset
0 Hz
-/0.0
Center 2.480000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MEG STATUS

Agilent Spectrum Analyzer - Swept SA

il RL RF S0G  AC SEMSEPULSE ALIGN AUTO 11:23:51 M Oct 20, 2017 F
Icenter Freq 5.015000000 GHz | #Avg Type: RMS WeCE1Z345 6 requency
PNO- Fast ~#~ 1rig:Free Run Avg|Hold: 6110 THPE|M bttty
IFGainlow  #Atten: 30 dB veTP PPPPP
Auto Tune
Ref Offset 0.7 dB Mkr2 3.042 2 GHz
10dBidiv  Ref 20.00 dBm -55.401 dBm
JLog
Center Freq
0.0 5.015000000 GHz
1
000
StartFreq
100 30.000000 MHz
-15.50 ciBm|
A0 Stop Freq
10.000000000 GHz
0.0
400 CF Step
997.000000 MHz
Auto Man
50.0 2
00 Freq Offset
0 Hz
700
Start 30 MHz Stop 10.000 GHz
Res BW 100 kHz #/BW 300 kHz Sweep 953.1 ms (8001 pts)

MSG ISTATUS




FCC Part 15.247 DA 00-705_Test Report

Agilent Spectrum Analyzer - Swept SA

] RL RF

SO&% AL

SEMSEPULSE

ALIGNAUTD

11:24:02 AMQct 20, 2017

lcenter Freq 17.500000000 GHz _ #fwg Type: RMS macE[1o345¢5| [ requency
PNO: Fast —— T1rig:Free Run Avg|Hold: 4110 TVPE| M ekt
IFGain:Low #Atten: 30 dB verP PPPPP
MKr1 24.994 4 GHzZ Auto Tune
Ref Offset 0.7 dB
10 dB/div Reef 2§.e00 dBm -51.311 dBm
JLog
Center Freq
1048 17.500000000 GHz
0.00
StartFreq
0D 10.000000000 GHz
-18.50 dBm|
a0 Stop Freq
25000000000 GHz
-30.0
400 CF Step
1500000000 GHz
1}JAuto Man
FreqOffset
0 Hz
-70.0
Start 10.000 GHz Stop 25.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.434 s (3001 pts)
MEG STATUS
9.Restrict-band band-edge measurements
Test : Power : Ground E Limit .
Mode Hopping | Freq. [dBm] Gain Factor [dBuV/m] Detector [dBuV/m] Verdict
DH1 off 2310.0 | -51.44 2 0 45.82 PEAK 74 PASS
DH1 off 2390.0| -51.52 2 0 45,74 PEAK 74 PASS
DH1 off 2483.5| -47.90 2 0 49.36 PEAK 74 PASS
DH1 off 2500.0 | -49.74 2 0 47.52 PEAK 74 PASS
2DH1 off 2310.0| -52.06 2 0 45.20 PEAK 74 PASS
2DH1 off 2390.0| -51.66 2 0 45.60 PEAK 74 PASS
2DH1 off 2483.5| -49.18 2 0 48.08 PEAK 74 PASS
2DH1 off 2500.0 | -50.75 2 0 46.51 PEAK 74 PASS
3DH1 off 2310.0| -52.27 2 0 44.99 PEAK 74 PASS
3DH1 off 2390.0 | -50.15 2 0 47.11 PEAK 74 PASS
3DH1 off 2483.5| -49.89 2 0 47.37 PEAK 74 PASS
3DH1 off 2500.0 | -49.52 2 0 47.74 PEAK 74 PASS




FCC Part 15.247 DA 00-705_Test Report

Restrict-band band-edge measurements_Hopping On_2402 PEAK-DH1

Agilent Spectrum Analyzer - Swept SA

il RL 0@ AC SENSEPULEE ALIGH AUTO 11:09:22 AM Oct 20, 2017 F
ICenter Freq 2.357000000 GHz | Avg Type: Log-Pwr TRECE[12345 6 requency
PNO: Fast —»— Trig: Free Run Avg|Hold: 1010 TYPE |1 Wikt
IFGain:Low #Atten: 30 dB peTF PREEP
Ref Offset 0.7 dB Mkr3 2.390 000 GHZ Auto Tune
10 gBIdiv Ref 20.00 dBm -51.522 dBm
100 \/1 Center Freq
0.00 {ﬂ\ 2.357000000 GHz
-10.0 |
-20.0 ( \
} StartFreq
00 { 2.310000000 GHz
-40.0
Z 3 |
i Wmmmmmwm Ny mwdv!tv :‘-“J
StopFreq
2.404000000 GHz
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 9.400000 MHz
MKR MODE TRC| SCL ® he FUNCTION FUNCTION WIDTH FUNCTION WALLE m Man
Freq Offset
0 Hz

S0G  AC . ALIGH AUTO 11:13:03 AM Oct 20, 2017 F
ICenter Freq 2.489000000 GHz | Avg Type: Log-Pwr TAET2345 6 requency
PNO: Fast —— T1rig: Free Run Avg|Hold: 10/10 TYPE[M Wohifohiihy
IFGainlow  #Atten:30 dB perfP PPFF P
o Offect07 B MKr3 2.500 000 00 GHZ|[ ~ AuteTune
10 dBidiv__Ref 20.00 dBm -49.743 dBm
og
100 Center Freq
0.00 / \ 2.489000000 GHz
-10.0 / \ |
e / \ StartFreq
00 \ 2.478000000 GHz
400 Q" Yy
0.0 T RV ATRTITI TERARIRr o o LM-II.M PO JJM Sl Ll.nlm".u L Ll..&
00 Stop Freq
2500000000 GHz
700
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 2.200000 MHz
MKR MODE| TRC SCL! = Y FUNCTION FUNCTION WIDTH FUMCTION WALUE A M Man
@l N | [f|  247992775GHz|  2.851dBm|
Freq Offset
0 Hz




FCC Part 15.247 DA 00-705_Test Report

Restrict-band band-edge measurements_Hopping On_2402 PEAK-2DH1

Agilent Spectrum Analyzer - Swept SA

il RL RF S0g  AC SENSEPULEE ALIGH AUTO 11:15:07 AM Oct 20, 2017 F
ICenter Freq 2.357000000 GHz | Avg Type: Log-Pwr TACE[T 2345 6 requency
PNO: Fast —»— Trig: Free Run Avg|Hold: 10M0 TYPE |1 Yk
IFGain:Low  #Atten: 30 dB pETfP PPPF R
ot Offset 0.7 dB MKr3 2.390 000 GHZ|| ~ AutoTune
10 gBIdiv Ref 20.00 dBm -51.662 dBm
100 C Center Freq
0.00 /ﬂ 2357000000 GHz
-10.0 “
e ] StartFreq
e { 2310000000 GHz
-40.0 A *3I | “‘J
StopFreq
2.404000000 GHz
Start 2.31000 GHz Stop 240400 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 9.400000 MHz
MKR MODE TRC| SCL ® he FUNCTION FUNCTION WIDTH FUNCTIOWN WALUE m Man
(l N[ [ f|  2402214GHz| 2263 dBm|
[ f[  2310000GHz[  52.062 dBm]
| f[  2390000GHz[  51.662 dBm| Freq Offset
. 0Hz

S0G  AC ALIGH AUTO 11:18:51 AM Oct 20, 2017 F
ICenter Freq 2.489000000 GHz | Avg Type: Log-Pwr TAET2345 6 requency
PNO: Fast —— T1rig: Free Run Avg|Hold: 10/10 TYPE[M Wohifohiihy
IFGain:Low  #Atten: 30 dB perfP FPPF R
o Offect07 B MKr3 2.500 000 00 GHZ|[ ~ AuteTune
10 dBaiv Ref 20.00 dBm -50.753 dBm
og
100 7 1 Center Freq
0.00 2.489000000 GHz
-10.0 r / \\l‘
200 J’” \l
w *\ StartFreq
=00 i 2.478000000 GHz
400 2 Y | ——
0.0 WWWW .:_T.I.\...u At bd auiy .M—
00 Stop Freq
2500000000 GHz
-70.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 2.200000 MHz
MKR MODE| TRC SCL! = Y FUNCTION FUNCTION WIDTH FUMCTION WALUE A M Man
@l N[ [f|  248013950GHz|  1.653 dBm|
2.483 500 00 GH
Freq Offset
0Hz




\\ FCC Part 15.247 DA 00-705_Test Report

Restrict-band band-edge measurements_Hopping On_2402 PEAK-3DH1

Agilent Spectrum Analyzer - Swept SA

| RL RF S0Q  AC SEMSEPULEE] ALIGNAUTO 11:20:52 AMOCt 20, 2017

ICenter Freq 2.357000000 GHz | Avg Type: Log-Pur TACE[T23455|  Freduency
PNO: Fast —»— Trig: Free Run Avg|Hold: 10M0 TYPE |1 Yk
IFGain:Low  #Atten: 30 dB pETfP PPPF R
e Offeet 07 dB MKr3 2.390 000 GHZ|| ~ AutoTune
10 gBIdiv Ref 20.00 dBm -50.154 dBm
100 ¢ )1 Center Freq
0.00 {,\\ 2.357000000 GHz
-10.0 ] I
0 I StartFreq
<00 ] 2310000000 GHz
-40.0 3
L]
StopFreq
2.404000000 GHz
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 9.400000 MHz
MKR MODE TRC| SCL ® he FUNCTION FUNCTION WIDTH FUNCTIOWN WALUE m Man
@ N[ [f]  2401862GHz|  2.280 dBm|
[ F1  2310000GHz[  52.265 dBm|
[ F]  2390000GHz|  50.154 dBm| Freq Offset
. 0Hz

S0G  AC . ALIGH AUTO 11:24:20 AM Oct 20, 2017 F
|ICenter Freq 2.489000000 GHz | Avg Type: Log-Pwr S NEERT requency
PNO: Fast —»— 11ig:Free Run Avg|Held: 10110 TYPE ]
IFGain:Low #Atten: 30 dB P FPPRFP
Ref Offset 0.7 dB MKkr3 2.500 000 00 GHz Auto Tune
1LO dBidiv  Ref 20.00 dBm 49522 dBm
og
o ,Q Center Freq

0.00 2.489000000 GHz
0.0 ~,lr/ \\ —
200 1; \

4

StartFreq
-0 1 u 2.478000000 GHz
-40.0 ¥ 5 P
=00 TP . n _.rm.\.. ol o N S Y .Ln [T IJ.'.ln.
o Stop Freq
2500000000 GHz
-70.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 2200000 MHz
MKR MODE| TRC SCL! = Y FUNCTION FUNCTION WIDTH FUMCTION WALUE A M Man
@l N| [f|  247085625GHz|  1.735 dBm|
2.483 500 00 GH
Freq Offset
0Hz




